

- Oxygen by mask
- Intubate if obstruction is severe

## Circulation

- IV access with large bore cannula
- Treat hypotension with normal saline 20 ml/kg.
- If hypotension continues give further colloid boluses of 10 ml/kg, and repeat adrenaline dose

## Supplemental treatment

- Admit all patients with anaphylaxis, as deterioration may occur 12 hours post initial episode
- Steroids: methylprednisolone 1 mg/kg i.v.
- Antihistamine: promethazine 1.0 mg/kg/dose (max. 25 mg) orally or i.v. (slow) for symptomatic relief of urticaria
- All patients with anaphylaxis need follow up in General Medical outpatients

## Notes

- Anaphylaxis is a systemic allergic reaction mediated by IgE antibody, resulting in the release of histamine, leukotrienes and vasoactive mediators.
- The commonest aetiologies are specific environmental allergens eg. food, insect bites, drugs, blood products and radiocontrast media.
- Most reactions occur within 30 minutes of exposure

## Resources

- Emergency Allergy Care Plan (for school, kinder, etc)
- Instructions for Epipen
- Create an alert on the Emergency Dept system
- Medicalert bracelet

| <u>Disclaimer</u> | <u>Acknowledgements</u> | <u>Guideline Development Process</u> |

The Royal Children's Hospital website is proudly sponsored by Tattersall's.



webmaster. © RCH.